CLIENT: Nova Stone
Construction Materials

Co.,Ltd
Test Report No: 877122 Date: May '3, 2004
SUBJECT: ASTM E-162 Flame Spread Test.
SAMPLE ID: San:ialrs identified by the client as “Artificial Brick™ were receivied on 4/9/04 in good
condition.

TEST REQUESTED: The material was tested for surface flammability in accordance with ASTM E162-95,
Mo revisions to this report will be aliowed after 80 days of the report date.

RESULTS: Aesults can be found on the following pages.

TEST DATE: 4/27/04.

CERTIFICATION: The tests reported hare were conducted under the continuous’ direct supervision of
8GS U.S. Testing Company Inc., Tulsa,; OK.

SIGNED FOR AND ON BEHALF OF
S@s U.8. TESTING COMPANY INC..

o (&

Simmons Dale E. Holloway
bk er Labaratory Operations Branch Manager

atory Operations
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This rapert s lssued by 565 U.S. Testing Campany Inc. under its General Conditigns for Testing Services, as printed.on reverse side. SGS U.5,
‘Toating’s responsibiity undur This repert is limited 1o proven negligence and will in no case be morg than the amount of the testing fees. Exoept by
special arangement, samphes are not retalned by SG5 U.S. Teating for more than 30 days. Tha ratults shown on this test pért refer only to the
sarnplels) tewted unlets otherwize stated, under the conditions sgresd upon, Anyone relying on this report siwuid understand ol of the decais of te
‘engagement. Nelther the nams, scals, marks nor insignle of 565 U.S. Testing may be usad in any sdvertsiog or pramoticnal myterials without the
pever written appeoval of SGS U.S, Testing. The test report cannot be reproduced, axcept in full, without prior written permisslon of §0%5U.5.

Testing Company Inc.
Congumes Services Division 1341 Morth 108t East dvence, Tulsa, OK 74116 ¢ (916 £31-8333 . #(818) 437-8457. www.ag.com
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